
TOWN OF WELAKA
REGULAR TOWN COUNCIL MEETING

February 14, 2023, at 6:00 PM
Honorable Willie Washington, Jr. Town Council Room

400 4th Avenue, Welaka, FL 32193

(This meeting will be broadcasted, for view only, on the Town of Welaka’s Facebook Page)

1. CALL TO ORDER

2. PLEDGE OF ALLEGIANCE & INVOCATION

3. ROLL CALL BY TOWN CLERK , Meghan Allmon

4. ADOPTION OF PREVIOUS MINUTES:

a. January 10, 2023, Regular Meeting Minutes

5. APPROVAL OF CURRENT AGENDA

6. RECOGNITIONS

1. None

7. PUBLIC HEARINGS

1. ORDINANCE 2023-01 Town of Welaka Park Regulations (Second Reading)

8. RESOLUTIONS

1. None

9. PROCLAMATIONS

1. None

10. PUBLIC COMMENTS

A ‘Request To Speak Form’ shall be completed and submitted to the Town Clerk to officially address the Town
[...]
Capacity Fees provide a revenue source for replacement and upgrade of existing infrastructure as new customers 
are added to the system.  This revenue is intended to be used for funding major expansions as well as minimizing 
debt or reducing the need for future debt.  Capacity Fees also provide for the utility to maintain an appropriate 
level of retained earnings and cash reserves to meet capital needs.  Utilities that are committed to regular renewal 
and replacement of aging infrastructure regularly see cost savings in their O&M budget, avoid unnecessary costly 
emergency repairs and minimize community health and safety concerns due to critical water and wastewater 
equipment failures.    

 

 
2 AWWA, Manual M1 - Principles of Water Rates, Fees and Charges, 6th Edition, American Water Works Association, Denver CO., 2012, pp. 
181-187 
3 See Florida Statutes Chapter 153 for County Water & Sewer Systems and Chapter 180 - Municipal Public Works. 



 

FRWA Impact Fee Study Town of Welaka  Page 6 

Accuracy of Revenue Predictions.   

We have performed our analyses using the data and information obtained; we have relied upon such information 
to be accurate.  Projected Capacity Fee revenue precision is limited by the accuracy of the financial information 
provided – good information “in” equals good information “out”, and vice versa.  Should you find that these 
recommended Capacity Fees are not in-line with your needs, please let us know ASAP.  We will work with you to 
carefully review and update financial records, revisit our calculations, valuation parameters, assumptions, etc.  We 
are always happy to return, revisit your Capacity Fees, and adjust the analyses as necessary, please call me 
anytime.   

The original mission for creation and ownership of public water and wastewater utilities includes many compelling 
objectives: (1) health and safety of citizens; (2) protect most vulnerable residents (aged, young, poor health, 
economically disadvantaged, etc.); (3) the ability to return the profit ordinarily collected by a private entity to the 
customer in the form of lower Capacity Fees; (4) provide fire protection; (5) a  tool to expand the tax base; (6) the 
ability to shape, facilitate or control growth; and (7) promote home rule and self-determination. 

Growth should pay for Growth.   

New development causes the need for expansion and should therefore pay its fair share for the costs incurred.  
These connections are plant expansions and water / sewer line extensions -- requiring significant cost.  Existing 
ratepayers have supported and maintained the existing facilities, and so new customers should support any new, 
additional or expanded facilities plus pipelines.   

Some officials and new customers have argued incorrectly that the utility should allow new customers on the 
system without charge or at original plant costs (not adjusted for inflation).  It’s not fair to existing ratepayers and 
it is not a prudent utility practice.  Nor would it be good business practice.  Public officials may be tempted at 
times to trim budgets; lower utility rates below operational costs; and keep Capacity Fees below actual capital 
investment needs -- but this seriously reduces utilities’ ability to perform its central mission, shortchanges 
ratepayers by delaying costs, sets up unrealistic expectations, and undermines the future vitality of the 
community.   

Dealing with Growth & Infrastructure Decay.   

Florida law requires communities to maintain adequate levels of service for public facilities and to anticipate and 
prepare for growth.4  In addition to keeping pace with growth, water and wastewater utilities must maintain the 
infrastructure in good operating condition.  This requires adequate funding and continual repair and replacement 
(R&R) just to keep up with normal usage and aging.  Proper management, training and hiring practices are also 
essential for efficient utility operation. 

As new customers come online more and more of the treatment capacity is used up until the plant is at capacity 
and must be expanded.  Further, the Florida Department of Environmental Protection (FDEP) requires that when 
a water plant reaches 75% of capacity that the supplier of water must submit source/treatment/storage capacity 
analysis reports by a professional engineer documenting projected flows.  If the operating capacity of the water 
treatment plant or finished water storage will be exceeded in less than 5 years, documentation of timely design, 
permitting, and construction must be submitted with the report (Rule 62-555.348 F.A.C.).   Additionally, FDEP Rule 
62-555.350 F.A.C. requires that suppliers of water operate and maintain their public water systems so as to comply 
with applicable standards, in good condition, and under the plant’s permitted operating capacity.  Similarly, for 
wastewater treatment plants, FAC 62-600.405 requires timely planning, design, and construction of needed 
wastewater treatment facility expansion.  This requirement includes a statement signed and sealed by a 
professional engineer that planning and preliminary design of the necessary expansion has been initiated if the 

 
4 Florida's Community Planning Act 2021 Florida Statute 163.3161(4) - requiring local government will facilitate the adequate and efficient 
provision of transportation, water, sewerage, schools, parks, recreational facilities, housing, and other requirements and services.   



 

FRWA Impact Fee Study Town of Welaka  Page 7 

Capacity Analysis Report documents that the permitted capacity of the facility will be exceeded within the next 
five years.   

Existing Water System Demand. 

 

Figure 1 ~ Historic Water Demands  
(gpd denotes gallons per day) 

The amount of water used by the customers on the system is provided below, see Figure 1 for flow records: 

Estimated Population Served ...................................................................................................................... 1,951 a 

Equivalent Residential Connections (ERC) ....................................................................................................... 880 

Average Daily Demand (ADD) per MORs (July 2021 – December 2022) ............................................. 98,782 gpd 

Maximum Daily Demand (MDD) per MORs (July 2021-December 2022)  ......................................... 194,500 gpd 

Permitted Plant Capacity ................................................................................................................... 702,000 gpd  

Percentage of water treatment plant used .................................................................................................... 28% 

Water used per Equivalent Residential Connection (MDD / ERC) ............................................................ 221 gpd 

Water used per Equivalent Residential Connection (ADD / ERC) ............................................................. 112 gpd 
a For 803 residential connections at 2.43 people per household (2020 census value for Putnam County) 

0 gpd

200,000 gpd

400,000 gpd

600,000 gpd

800,000 gpd

1,000,000 gpd

1,200,000 gpd

Jan-16 Jan-17 Jan-18 Jan-19 Jan-20 Jan-21 Jan-22

Welaka Demand History per MORs

Monthly Average

 Max. Daily Demand

Permitted Capacity

Linear (Monthly Average)

Average Daily Demand = 99,068 gpd

Permitted Capacity = 702,000 gpd  MDD

Maximum Day Demand = 
194,500 gpd for past 18 months 



 

FRWA Impact Fee Study Town of Welaka  Page 8 

Raw water is provided to the Town from groundwater wells.  There is a 12-inch well, an 8-inch well and a 4-inch 
well.  The Water Treatment Plant provides, hypo-chlorination (disinfection) and aeration, plus polyphosphate for 
iron/magnesium control.  The Town has two steel ground storage tanks, 138,000 gallons each, and one 50,000 
gallon elevated tank.   
 
As shown on Figure 1, the maximum daily water demand for the Town is currently approximately 30% of the plant 
capacity.   This is well below the FDEP requirement that planning for an expansion be evaluated when a plant 
reaches 75% capacity. 
 
The average demand for July 2021 through December 2022 was 98,782 gpd.   This average daily demand provides 
a factor of 112 gpd/ERC for current water use, which demonstrates a higher level of water conservation than 
planning water use values used by Saint Johns River Water Management District (SRWMD) for Welaka.  The North 
Florida Regional Water Supply Plan by SJRWMD, SRWMD and DEP (January 2017) showed a gross per capita water 
use for the Town of Welaka of 63 gpcd.  At 2.43 people per household (the 2020 census value for Putnam County), 
this equates to 153 gpd/ERC, much higher than the current water use. 
 
Existing Wastewater System Demand 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 2 ~ Historic Wastewater Flows 
(mgd denotes million gallons per day) 

 

 

0.00 MGD

0.02 MGD

0.04 MGD

0.06 MGD

0.08 MGD

0.10 MGD

Jan-16 Dec-16 Jan-18 Jan-19 Jan-20 Jan-21 Jan-22

Welaka Wastewater Flow History per DMRs

Average Daily Flow

Permitted Capacity

Annual Average Daily Flow

Average Daily Flow = 0.050 

Current Permitted Capacity = 0.099 MGD 

Annual Avg Daily Flow = 0.050 



 

FRWA Impact Fee Study Town of Welaka  Page 9 

 

Estimated Population Served ...................................................................................................................... 1,711 a 

Equivalent Residential Connections ................................................................................................................. 781 

Annual Average Daily Flow per DMRs (January 2021 – December 2022) ............................................0.053 mgd  

Three Month Average Daily Flow per DMRs (January 2021 – March 2022) .........................................0.056 mgd  

Permitted Plant Capacity (Annual Average Day Demand) ....................................................................0.099 mgd  

Percentage of wastewater treatment plant used ........................................................................................... 56% 

Wastewater flow per Equivalent Residential Connection (ADD / ERC) .................................................... 112 gpd 
a For 704 residential connections at 2.43 people per household (2020 census value for Putnam County) 
 

Welaka has an extended aeration activated sludge Wastewater Treatment Facility (WWTF), originally constructed 
in 1991 and expanded in 1993.  The WWTF consists of an influent pumping station, a flow equalization tank and a 
flow splitter box where the flow is divided between two treatment trains operated in parallel.  Each treatment 
train has an aeration tank and a secondary clarifier and an aerobic digester.  Effluent from the two treatment 
trains is combined and disinfected in two chlorine contact chambers operated in series.  Effluent from the chlorine 
contact chambers is discharged to Rapid Infiltration Basins. Biosolids from the treatment process are discharged 
to a dewatering box and then transported for disposal at the Putnam County landfill.   

The current wastewater flow to the WWTF is approximately 60% of the plant capacity.  However, the WWTF has 
well exceeded the expected service life of approximately 27 years (Florida Public Service Commission Average 
Service Life Guidelines and F.A.C. 25-30.140) and is in need of numerous structural and process repairs and 
improvements.  The Town has received funding for wastewater treatment improvements and is beginning 
planning and design for replacement of the plant. 

The wastewater collection system for the Town is comprised of gravity sewers and lift stations with force mains, 
primarily constructed in the late 1980s and early 1990s.  The Sportsman’s Harbor area on the Saint Johns River in 
the northwest section of the town has a vacuum sewer system.  This vacuum system was originally installed in 
2004-2006 to replace the existing gravity sewer system in this low-lying area along the river that has had ongoing 
flooding problems.  

 

Utilities are Capital Intensive.   

The water supply and wastewater treatment industry are very capital intensive because almost every component 
of these systems requires fixed capital investments in long-term infrastructure.  Water facilities include water 
supply, treatment, storage, distribution, and disposal of treatment residuals.  Wastewater facilities include sewage 
collection, pumping (lift stations), transmission, treatment, disposal of treated effluent, and disposal of sludge.   

Funding Utilities.   

Utilities typically operate for many years without fully recovering the initial construction costs.  Loans and grants 
supported by rates are used to finance capital facilities.  In addition to paying the debt obligation for existing 
facilities, rates support operation, maintenance, salaries, chemicals, power, vehicles, equipment, repair and 
replacement.  Rates frequently cannot be structured to accommodate new or expanded facilities for new 
customers.  So, Capacity Fees are used to assess new customers for capital construction costs and allow new 
customers to “buy-in” to the system.  Capacity Fees bridge the funding gap needed to build the new facilities to 
provide service to new residents and businesses.  Capacity Fees cannot be used for operation, maintenance, 
repair, replacement, or normal utility administrative costs.  Capacity Fees should be held in a separate account 
from water/wastewater revenue and general funds. 



FRWA Impact Fee Study Town of Welaka  Page 10 

It is just too easy to neglect existing facilities and run them into the ground instead of being proactive in their 
repair and replacement.  Problems with this approach are:   

1. Cost for replacement is several times greater than for repair and maintenance;

2. Real cost of utility operation is hidden from the ratepayer and governing board;

3. Assets are not properly valued and preserved;

4. Improper stewardship of public assets;

5. Grants never cover all replacement costs;  and

6. Diversion of public funds from more worthy uses.

FRWA Capacity Fees Rules-of-Thumb. 

Twenty years ago conventional lime softening plants would cost about $4 to $6 per gallon to construct, today you 
would expect to spend approximately $6 to $15 per gallon to construct.  Actual costs vary greatly by community, 
by region, and between design consultants.  Plus, any estimate must include unique site-specific needs like new 
raw water wells, piping, land, instrumentation & controls, emergency power generation, or deep wells.  Welaka 
has a Category IV Aeration and Disinfection system which has an estimated construction cost of approximately 
$5.00 per gallon for the plant size. 

Costs of New Wastewater Treatment Capacity. 

Establishing the cost for new wastewater treatment capacity is just as difficult for wastewater treatment plants. 
Rules-of-thumb to help you estimate Capacity Fees for wastewater plants are provided, but do not include 
collection systems, lift stations, force mains, land acquisition, offices, SCADA, controls, emergency power 
generation, sprayfields, percolations ponds, or deep wells for disposal.   

Twenty years ago, conventional extended aeration secondary treatment plant would cost about $3 to $5 per 
gallon to construct, today you would expect to spend approximately $20 per gallon to construct.  Actual costs vary 
greatly by community, by region, and between design consultants.   Estimates for the extended aeration activated 
sludge wastewater treatment facility used by the Town are approximately $20/gallon.  

Scheduling Presentation of Capacity Fees Study Findings and Recommendations. 

We are happy to come to your next utility commission meeting to explain our analysis and report.  We anticipate 
that you will have questions to discuss and options to consider.  Our presentation is between 20 to 30-minutes in 
length, which would be followed by commission discussion.  This activity typically takes about 60 to 90-minutes 